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HEAT NUMBER C012043 ALLOY TITANIUM GRADE 23, TI 6A14V ELI

MATERIAL BARS SPECIFICATION ASTM B348-13,ASTM F136-13,ISO 5832-3:2016

CHARACTERISTICS OF THE SUPPLY (NOMINAL)

Diameter Length Weight Kg Surface Finish Tolerance Surface roughness
14,000 mm 2800 - 3200 mm 1289.6 Ground hy Ra<l.6 um
HEAT CHEMICAL COMPOSITION

Al % C% Fe % H% N % 0% V% RES. MAX % I %

. . min 5,50 0.00 0,00 0.000 0,00 0.00 3,50 Hach Total BALANCE
STD limits LA H
max 6,50 0,08 0,25 0,0120 0,03 0,13 4,50 OR N)E K:F*RCF
C012043 top 6.04 0,018 0.090 0,004 0,006 0,110 397 <0, <, ALANCE
o bottom 6,02 0,022 6,100 (a4 0,008 0. 10% 3,98 <01 <04 BALANCE
MECHANICAL / PHY @ RNIE"IKJ\II EI’IR\;HJRE OF THE SUPPLIED PRODUCTS
IDENTIFICATION REFERENCE STANDARD Tensile Strength MPa  Yield Str0.2% offset MPa  Reduction of Area %  Elongation % Gage Lenght Rl 2
STD limits min 860 795 25 ‘1() diameter (mm) Rupture Location
max N.A. N.A. N.A. N.A.
C012043 ASTM ES/E8M-16A, ELONG. ON 4D 984 920 48,2 16.7 9,02 i
012043 UNI EN 180 6892-1:2016, EL.ON 5D 984 920 48,2 14,9 9,02 1
Heat Tre@RN EKTMRA ED 7052 1 1+ AR cOOLING
US Test 100% AMS 2631E CL. AA Microstructure Al as per ETTC2 & 1SO 20160
B-Transus Temp 963+3°C
Maximum Camber 1 mm/m Eddy Current Test No defect, 100% Inspected
Radioactive contamination - free material
Others %

Material melted and manufactured by TiFast, Narni, Italy. Hot rolled. annealed and cold finished bars. Bars 100%visually inspected. Bars both ends chamfered. No alpha-case on bar surface.
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